Great Planes
World Class Radio Controlled Models and Accessories
Great Planes
GalleryProduct ReviewsWhere to Buy
HomeR/C AirplanesAccessoriesAdhesivesToolsField EquipmentBuilding EquipmentElectriFly Accessories
ElectriFly
Real Flight R/C Flight Simulator
Technical DataGlossary of TermsAirplane Skill Level GuideAircraft Comment Form
About Great PlanesDownload Brochures

P-51D Mustang 40 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

PART # DESCRIPTION QTY
REQ.
LOOSE IN BOX
P540D01DECAL SHEET1
P540F35ABS COWL1
P540F36ABS PLASTIC EXHAUSTS & GUNS1
P540P01RWING AND FUSE PLANS1
P540P03INSTRUCTIONS1
P540W213/32" BALSA SHEAR WEBS (24)1
PLTB00236" PUSHROD TUBE PLASTIC OUTER2
WIRES16.074" x 12" PUSHROD WIRE, THREADED ONE END2
WIRES17.074" x 36" PUSHROD WIRE, THREADED ONE END3
LONG WING PARTS
P540W0813/32" x 1-1/8" x 24" BALSA TAPERED AILERON2
P540W123/8" BALSA LEADING EDGE1
P540W135/16" BALSA TRAILING EDGE1
P540W141/4" BALSA WING TRAILING EDGE JIG1
P540W153/32" x 1-3/8" x 28" BALSA TRAILING EDGE SHEET4
P540W163/32" x 2-7/8" x 28" BALSA LEADING EDGE SHEET4
P540W19W1/4" x 3/8" x 28" BALSA SPAR (4 PER BUNDLE)1
MEDIUM SIZE SHEETS
P540F011/8" BALSA SHAPED FUSE SIDE2
P540F173/32" x 2-5/8" x 14" BALSA AFT DECK SIDE SHEET1
P540F183/32" x 2-5/8" x 20" BALSA FRONT DECK SIDE SHEET2
P540F203/32" x 3" x 24" BALSA FUSE BOTTOM SHEET1
P540S011/4" BALSA SHAPED STAB FRONT1
P540S021/4" BALSA SHAPED STAB REAR1
LONG STICKS
BAL1411/4" x 1/4" x 24" BALSA TRIANGLE2
P540F291/4" x 1/4" x 30" BALSA STRINGERS4
P540W183/32" x 1/4" x 30" BALSA CAP STRIP5
DIE-CUT PARTS
P540F061/8" DC 3-PLY FORMERS F2, F2A, F3, F41
P540F071/8" DC 3-PLY FORMERS, GAUGES, TRIPLERS1
P540F081/8" DC 3-PLY FUSELAGE TOP1
P540F191/8" DC 3-PLY F4A, LANDING GEAR COVER, DOWEL PLATES1
P540W051/16" DC 3-PLY RIB LANDING GEAR DOUBLERS2
P540W061/16" DC 3-PLY DIHEDRAL BRACE, SPINNER RING1
P540W071/32" DC 3-PLY WING FILLET BASE2
SHORT SHEETING
P540W173/32" x 3" x 7-7/8" BALSA WING CENTER SHEETING12
DIE-CUT WING RIBS
P540W013/32" BALSA RIBS 1, 92
P540W023/32" BALSA RIBS 2, 112
P540W033/32" BALSA RIBS 3, 82
P540W043/32" BALSA RIBS 4, 52
P540W243/32" BALSA RIBS 6, 7, 102
DIE-CUT FUSE PARTS
P540F021/8" DC BALSA LOWER FRONT FUSE SIDE, COCKPIT FLOOR2
P540F031/8" DC BALSA LOWER REAR FUSE SIDE, F1T, F4C1
P540F041/8" DC BALSA FRONT SCOOP SIDE, UPPER DOUBLER, SERVO LOCK2
P540F051/8" DC BALSA FUSE DOUBLER, AFT SCOOP SIDE2
P540F091/8" DC BALSA STAB BED, F2T, F3B, F6, F6T1
P540F101/8" DC BALSA DASH, F3C, F5T, WEBS1
MEDIUM SIZE PARTS
P540F151/4" x 2-1/4" x 11-1/2" BALSA FRONT DECK TOP1
P540F263/8" x 9-7/8" TRIANGLE BALSA STAB REINFORCEMENT1
P540F161/4" x 1-3/8" x 13-3/4" BALSA AFT DECK TOP1
P540R021/4" BALSA RUDDER FRONT1
P540W201/8" x 3/8" x 13" BALSA SPAR DOUBLER4
SMALL BALSA PARTS
P540F111/8" x 1/2" x 2" BALSA TAPERED TAIL WEDGE1
P540F121/4" BALSA SHAPED CROSS BRACE (AT F5)1
P540F253/8" x 1/2" x 4-1/8" BALSA FIN FAIRING2
P540W0913/32" BALSA TAPERED TRAILING EDGE (GROOVED CENTER)2
P540W101-1/2" BALSA TAPERED FRONT WING FAIRING WEDGE1
SMALL WOOD PARTS
CP60F191/4" x 1/2" x 3/4" 5-PLY COWL MOUNTING BLOCKS8
DOWEL0361/4" x 2-1/4" HARDWOOD WING DOWEL2
HRDWD0055/8" HARDWOOD LANDING GEAR GUSSET2
P540F241/8" x 1/8" x 3-7/8" HARDWOOD FIREWALL THRUST SPACER1
P540F281/4" 5-PLY F1 FIREWALL1
P540F301/4" 5-PLY SHAPED WING HOLD-DOWN PLATE1
P540W117/16" x 5/8" x 4-1/4" BASSWOOD GROOVED LANDING GEAR BLOCK2
P540W231/4" x 5/8" x 2-5/8" 5-PLY RETRACT RAILS4
US40W287/16" x 5/8" x 7/8" MAPLE LANDING GEAR BLOCK2
US40F273/16" x 1/2" x 3-5/8" 5-PLY SERVO RAIL2
UPPER COWL PARTS
P540F131/4" BALSA SHAPED UPPER COWL SIDE2
P540F141/4" BALSA SHAPED UPPER COWL TOP1
P540F231/4" x 1-3/4" x 4-7/8" BALSA UPPER COWL CORNERS2
TAIL PARTS
P540R011/4" BALSA SHAPED DORSAL FIN1
P540R041/4" BALSA SHAPED RUDDER REAR1
P540S041/4" BALSA SHAPED ELEVATOR2
WING TIPS
P540W221-3/8" x 1-3/8" x 7-3/4" BALSA WING TIP2
SHAPED BALSA PARTS
P540F219/16" x 2-1/16" x 4-1/4" BALSA CHIN BLOCK2
P540R031/4" BALSA SHAPED FIN FRONT1
P540R051/4" BALSA SHAPED FIN REAR1
HARDWARE
GLTP0011" x 8" FIBERGLASS TAPE1
GLTP0124" x 30" FIBERGLASS TAPE1
NUTS0036-32 BLIND NUT4
NYLON02NYLON LARGE CONTROL HORN2
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON17NYLON CLEVIS3
NYLON20NYLON NON-THREADED SWIVEL2
NYLON21NYLON SWIVEL CLEVIS2
NYLON305/32" NYLON LANDING GEAR HUMP STRAP1
NYLON36FLAT NYLON LANDING GEAR STRAP (TREE OF 4)1
PLTB0046-1/2" PUSHROD TUBE PLASTIC INNER WHITE1
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW4
SCRW0086-32 x 1" PAN HEAD BOLT PHILLIPS®4
SCRW018#6 x 3/4" PHILLIPS® SHEET METAL SCREW4
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW16
SCRW043#4 x 3/8" PHILLIPS® SHEET METAL SCREW8
WBNT002R.093 AILERON TORQUE ROD (RIGHT)1
WBNT002L.093 AILERON TORQUE ROD (LEFT)1
WBNT1283/32" TAIL GEAR WIRE & BEARING1
WBNT1451/8" ELEVATOR JOINER WIRE1
WBNT1515/32" WIRE MAIN GEAR2
WSHR004#6 FLAT WASHER4

Return to Parts Index | How to Order Parts


© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use
 
Suggest Our Next New Airplane